product name

LE389 Murray - Husqvarna Edger (2006)

Model: LE389

Back To Assemblies

Save
Part Not Listed?Part Not Listed?
product name

Engine Mount Assembly

...
...
12
Screw, 3/8-16 x 1.00 BS-601 00 08 35

...
20
Pulley, Half BS-601 00 22 03

...
22
SCREW, 5/16-24 x 1.00 BS-601 00 13 27

...

...
26
Flatwasher BS-601 00 05 47

...
29
Belt, V4L 32.60LG BS-601 00 05 09

...
30
Screw and Washer Assy BS-601 00 14 33

...
32
Guide, Belt BS-601 00 05 80

...
40
Cover, Engine Pulley BS-601 00 22 04

...
41
Screw, 5/16-24 x 3.00 BS-601 00 00 80

...
42
Spacer, Sleeve BS-601 00 22 05

...
43
Screw, 5/16-24 x 3.75 BS-601 00 22 06

...

...
45
Spacer, Sleeve BS-601 00 22 05

...
80
Frame, Assy. Edger BS-601 00 22 08


...
-
Manual, Owner’s BS-MS-3616MA
...
...
...
Processing